® o o e o
@

o

® & & o6 o6 o6 o6 o o6 o o o o o o o o
® & & 6 o6 O o6 o &6 o o o o o °o o o o o o o o o o o o o ® & o6 o o o o
® o o ® & o o o 9 o o o o ® o o o o © ® o o o ¢ \J
® o o ¢ p © © o o o p © © o o ® & o o ¢ o © ® & o o o o ©
® o o v o \ 4 ® o @ ® )

o o o ¢ . 7 < L
® o o \ o o e 5
® o o ¢ ® L d L)

DIESEL ENGINE

D1000



Il

FIG 1. CASE ASSEMBLY -A

D1000

BN M%E\ﬁi

Case assembly

POS| REF DESCRIPTION Bt Qry
1 D1000-A01 Copper Shim 8 HES 7
2 D1000-A02 Fastening Bolt of oil pipe ( short) HUREEE (58) 1
3 D1000-A03 Fastening Bolt of oil pipe ( short) HUREEE (58) 1
4 D1000-A04 Fastening Bolt of oil pipe (long) HUREEE (K) 1
5 D1000-A05 Qil Pipe R E 1
6 D1000-A06 $16 Collar +% ¢ 16 2
7 D1000-A07 Breather pipe BRE 1
8 D1000-A08 Joint Of Breather Pipe BREEL 1
9 D1000-A09 Copper Shim 12 i 1
10 D1000-A10 M6 X 25Hexagon Flange Bolts NEKEEIRAEME x 25 15
11 D1000-A11 M6X25 Bolt $242M6 x 25 4
12 | D1000-A12 Drain Plug HUREE 1
13 D1000-A13 Combination Sealing Gasket 16 HETHEE6 1
14 D1000-A14 Side Cover = 1
15 D1000-A15 M6X20 Sunk Screw K7 TR L IBETMBEX20 3
16 D1000-Al6 Gasket of Side Cover Mz A 1
17 D1000-A17 10 Washer R 11
18 D1000-A18 10 Gasket SFHE10 11
19 D1000-A19 M10X25X1.5 Bolt 4242 M10X25X1.5 8
20 D1000-A20 Bottom Frame ( Right ) JEM (£) 1
21 D1000-A21 9X 1.8 ORing OZIE9X1.8 1
22 D1000-A22 Oil Gauge L 1
23 D1000-A23 Qil Filter HURTEER 1
24 D1000-A24 13.2 X 2.65 O Ring O BV EE13.2x 2.65 1
25 D1000-A25 Stud of Oil Filter HURBEE 1
26 D1000-A26 Gasket of Bottom Cap JEERA 1
27 D1000-A27 M6 X 20 Bolt 24 M6X20 10
28 D1000-A28 6 Gasket 6 36
29 | D1000-A29 Bottom Cap 3 1
30 D1000-A30 Preliminary Screen ABIER 1
31 D1000-A31 Inner Rotor Of Oil Pump HUARIMNEF 1
32 D1000-A32 Outter Rotor Of Oil Pump HUMRAHET 1
33 D1000-A33 40 X 1.8 O Ring ORI E40X1.8 1
34 D1000-A34 Cap of Oil pump YRS 1
35 D1000-A35 5 Washer SEHES 3
36 D1000-A36 M5 X 16 Bolt 424 M5X16 3
37 D1000-A37 5 Gasket S 3
38 D1000-A38 Big Blukhead Ktk 4
39 | D1000-A39 Pressure-limit Valve PR 9 B4 1

40 D1000-A40 Lower Case THUE 1
41 D1000-A41 Taper Pin 8X35 [ $£:4548X35 2
42 D1000-A42 M6 Nut 2HM6 18
43 D1000-A43 M6 X 55Hexagon Flange Bolts NFREEIRHE MEX55 2
44 D1000-A44 Bottom Frame ( Left ) BB (%) 1
45 D1000-A45 Bolt of Cylinder Cap FEEE 8
46 D1000-A46 Gasket for Nut of Cylinder Cap HEBFTRL 8
47 D1000-A47 Nut of Cylinder Cap(Short ) HEES (58) 5
48 D1000-A48 M 10 X 1.25 X 20 Bolt #2842 M10X1.25X20 3
49 D1000-A49 Hook B 2
50 D1000-A50 Nut of Cylinder Cap ( long) HEES (K) 3
51 D1000-A51 M6 X 35Hexagon Flange Bolts NFREEIRHE M6X35 1
52 D1000-A52 Bolt Jacket of Cylinder Cover ( Small ) HEBENME 4
53 D1000-A53 M6 X 50Hexagon Flange Bolts NFEREEIRE MEX50 8
54 D1000-A54 Bolt Jacket of Cylinder Cover ( Big) HEBEAPE 2
55 D1000-A55 Gasket for Gear Cover WRERR 1
56 D1000-A56 M8 X 16 Bolt AR ZEERMBX16 2
57 | D1000-A57 Gear Cover R ER 1
58 D1000-A58 M8 X 30 Bolt N AR EE~EMBX30 2
59 D1000-A59 8 Gasket SRR 2
60 D1000-A60 8 X12 Pin AR RATEHBX 12 1
61 D1000-A61 M8 Nut NAEZEE M8 2
62 D1000-A62 Small Blukhead gk 1
63 D1000-A63 Upper Case s 1
64 D1000-A64 13.8 X1.8 O Ring ORI+ #13.8X1.8 8




o 1] 1] - FIG 2. CYLINDER CAP ASSEMBLY -B
D1000

. . POS| REF DESCRIPTION Bl ary
—. RELFS K Cylinder cap assembly T Tomomr | W S TETTTIT: :
2 D1000-B02 Qilling Plug PERIEE 1
3 D1000-B03 20X2.52 O Ring OZEIZH B 20X2.52 1
4 D1000-B04 Cylinder Head Cover SHEE 2
5 D1000-B05 Gasket of Cylinder Head Cover SEEERR 2
6 D1000-B06 Cylinder Head SHE 2
19 26 25 24 23 7 | D1000-807 Gasket of Cylinder Head SHEEA 2
8 D1000-B08 Intake Valve Seat R 2
/ 9 D1000-B09 Intake Valve #=07 2
10 [ D1000-B10 Valve Guide SN5E 4
11 [ D1000-B11 Exhaust Valve HS0D 2
12 | D1000-B12 Exhaust Valve Seat HSITE 2
13 [ D1000-B13 Oil Seal of Valve Guide Amh::E:) 4
14 D1000-B14 Bottom Seat Of Valve Sping SITHETE 4
15 | D1000-B15 Valve Sping SITHE 4
16 D1000-B16 Upper Seat of Valve Sping SITHELE 4
17 D1000-B17 Lock Plug of Valve KBk 8
18 D1000-B18 Plug HE 2
19 D1000-B19 Type A Shaft Collar 15 AR I E15 4
20 | D1000-B20 Exhaust Valve Rocker HSEE 2
21 | D1000-B21 adjusting screw SEEE g 4
22 D1000-B22 M8 Nut 25M8 4
23 D1000-B23 Seat of Rocker Shaft EE 2
24 | D1000-B24 Seat of Rocker Shaft Bolt BB EE RS 4
25 D1000-B25 8 Washer HHES 10
26 | D1000-B26 Intake Valve Rocker HREE 2




=, MBS K Camshaft assembly

FIG3. CAMSHAFT ASSEMBLY -C

D1000

POS| REF DESCRIPTION Bt ary
1 D1000-C01 Thrust Piece =iy As requied
2 D1000-C02 Flyball TREEERME 1
3 D1000-C03 Camshaft Timing Gear AR HHIE B U5 1
4 D1000-C04 A Shaft Collar18 ARV I 18 1
5 D1000-C05 Pusher Tray HE 1
6 D1000-C06 Wearing Plate BRA 1
7 D1000-C07 Axis With Wire Ring 18 HhAN L8 1
8 D1000-C08 Camshaft R 1
9 D1000-C09 4X12 Key SEEEAX12 1
10 D1000-C10 Tappet B 4
11 D1000-C11 37.5X3.0 O-Ring ORI+ #37.5X3.0 2
12 D1000-C12 Jacket of Push Rod HEATIPE 2
13 D1000-C13 31.5X3.0 O-Ring ORI #31.56X3.0 2
14 D1000-C14 Push rod Assembly AR 4
15 D1000-C15 M5 Locking Nut 1B S EAHHEBEMS 3
16 D1000-C16 M5X16 Bolt R FATERITLLIBETMEX 16 3




o 1] 1] - FIG 4. ASSEMBLY OF CRANKSHAFT PISTON ROD -D
D1000

POS REF DESCRIPTION TY
G ZEAT S Assembly of crankshaft piston rod Beft =
~ : sse y oI crankshalt pisto o 1| D1000-DOL Flywheel Nut T 1
2 D1000-D02 Gasket of Flywheel Nut KREGHRL 1
3 D1000-D03 Flywheel ki 1
4 D1000-D04 Teeth Ring HE 1
2 1 20 1 9 5 D1000-D05 Oil Seal DL38x52x8 JhE DL38X52X8 1
6 D1000-D06 Timing Gear 5 IE Y 1
7 D1000-D07 Main bushing Ex1 6
8 D1000-D08 6X16 Key B6X16 1
9 D1000-D09 6X10 Key B6X10 1
10 D1000-D10 Seal Strip ( Left ) mEEK (A) 1
11 D1000-D11 Shaft ik 1
12 D1000-D12 Oil seal DR38x52x8 HE DR38X52X8 1
13 D1000-D13 Seal Strip ( Right ) mEEK (£) 1
14 D1000-D14 Stell Ball 8 $HER8 4
15 D1000-D15 Bollt of Connecting Rod SEATIEAE 4
16 D1000-D16 Connecting Rod Bushing EFTE 4
17 D1000-D17 Connecting Rod EFEH 2
18 D1000-D18 Type A Hole Collar 26 AZVZ|, 4B 26 4
19 D1000-D19 Piston Pin EREH 2
20 D1000-D20 Piston ERE 2
21 D1000-D21 Piston Ring SRERAM 2
22 | D1000-D22 Cylinder Liner SHE 2
23 D1000-D23 Gasket Of Cylinder Housing SHEER 2




FIG5. SPEED CONTROL SYSTEM -E

D1000

POS| REF DESCRIPTION Bt Qry
1 | D1000-E01 Limiting Stud B AT SR AT 1
2 D1000-E02 Limiting Nut BRATIRES 1
3 D1000-E03 Rack cover Stud g REEH 1
4 D1000-E04 M6 Nut NAEZEEMe 1
5 D1000-E05 Parking torsion spring BERE 1
6 D1000-E06 Stop Rocket-arm 1SERE 1
7 D1000-E07 M6X8 Bolt AR EEE M6X8 1
8 [ D1000-E08 Electricity Clamp TR B 1
9 D1000-E09 5 Washer S5 2
10 D1000-E10 1.6X14 Cotter Pin FO$H1.6X14 2
11 D1000-E11 Rack cover HEE 1
12 D1000-E12 M6X18 Bolt NAEZEER M6X18 3
13 D1000-E13 Steering Rocker-arm BIEE 1
14 D1000-E14 12 Butterfly Washer R ERE12 1
15 D1000-E15 Manipulation of Axis Adjustment Shim BAHIAER R As requied
16 D1000-E16 12 Gasket HE12 2
17 D1000-E17 6 Large Gasket KHEE6 1
18 D1000-E18 M6X10 Bolt NAEZEER M6X10 1
19 D1000-E19 M8X16 Bolt NAEZEER M8X16 1
20 D1000-E20 M8 Nut 25M8 1
21 D1000-E21 Bolt of Dragline NRER 1
22 D1000-E22 M6X35 Bolt 124 M6X35 2
23 D1000-E23 M6 Nut 2M6 2
24 D1000-E24 Positioning Seat &l & 1
25 D1000-E25 Operating Shaft Y\ 1
26 D1000-E26 8 Split Washer FOES 1
27 D1000-E27 9x1.8 O ring ORIZHEOX1.8 2
28 D1000-E28 Self Locking Nut BHEgML 1
29 D1000-E29 Spacing Screw PRIRIZET 1
30 D1000-E30 Governor Sping EEEE 1
31 D1000-E31 1.2X16.3 R-type Pin R#EJ$H1.2X16.3 1
32 D1000-E32 Governor Lever EEATAT 1
33 D1000-E33 1.6X14 Pin FO$H1.6X14 2
34 D1000-E34 Drawbar HAF 1
35 D1000-E35 Ball Nut ERLIEH 1
36 D1000-E36 Hole With A Wire Ring 8 FLARL I ES 1
37 D1000-E37 Fork EX 1
38 D1000-E38 Stabilization Sping REEE 1
39 D1000-E39 1X12 Pin FOFH1IX12 2
40 D1000-E40 Lever Shaft ATAT 4 1
41 D1000-E41 3.15X1.8 O Ring ORI [3.15X1.8 2
42 D1000-E42 Parking Shaft 1544 1
43 D1000-E43 Gasket For Rack Cover WEERR 1




FIG6. FUEL SYSTEM -F

D1000

POS| REF DESCRIPTION Bt ary
1 D1000-FO1 Oil Return Pipe 1
2 D1000-F02 Oil Return Pipe Bolt 1
3 D1000-F03 Copper Shim 8 2
4 D1000-F04 Oil Delivery Pipe Bolt 1
5 D1000-F05 Copper Shim 12 2
6 D1000-FO6 Fuel Injection Pump Assembly 1
7 D1000-FO7 Gasket for Fuel Injection Pump BORRE S As requied
8 D1000-FO8 Oil Pump Outflow Bolt RORRE AR 1
9 D1000-F09 Combination Sealing Gasket 14 BETEEE14 10
10 D1000-F10 M6 Nut 3
11 D1000-F11 6 Gasket 3
12 D1000-F12 Oil Pump Stud il 3
13 D1000-F13 Oil Pump Assembly HMER 1
14 D1000-F14 Oil Pump Inflow Bolt 1
15 D1000-F15 13X2.65 O Ring 1
16 D1000-F16 M8X25 Soket Head Cap Screw R FFHE LB ETMBX25 2
17 D1000-F17 Seat Of Oil Pump HIMRE 1
18 D1000-F18 Seat Gasket of Oil Pump BISMEER 1.0 1
19 D1000-F19 Top Pin T8 1
20 D1000-F20 Connecting Plate Of Fuel Filter SEREER 1
21 D1000-F21 Oil Delivery Pipe 1I 1
22 D1000-F22 Fuel Filter Bolt 3
23 D1000-F23 M8 Nut 6
24 D1000-F24 6 Washer 3
25 D1000-F25 M8X30 Bolt N AR ZEEHEMBX30 2
26 D1000-F26 Qil Delivery Pipe III ERE R I 1
27 D1000-F27 Fuel Tank AR 1
28 D1000-F28 Qil Filter R 1
29 D1000-F29 Oil Return Pipe Tipe-in sk 1
30 D1000-F30 Fuel Tank Cap S 1
31 D1000-F31 M6X16 Bolt NAEZEERMEX16 5
32 D1000-F32 M8X16 Bolt 4
33 D1000-F33 Fuel Tank Bracket SRS 1
34 D1000-F34 $9 Collar FHEo9 2
35 D1000-F35 Oil Delivery Pipe 1 BRI | 1
36 D1000-F36 Fuel Tank Outflow Bolt LR B 1
37 D1000-F37 Fuel Filter 3 5 1
38 D1000-F38 4X8 Round pin 1
39 D1000-F39 M8X25 Bolt 4
40 D1000-F40 AM8x40 Double Ends Bolt s EE g 2
41 D1000-F41 Fuel Injector Assembl 2
42 D1000-F42 Fuel Injector gasket As requied
43 D1000-F43 Copper Shim 6 4
44 D1000-F44 Fuel Injector Bolt 2
45 D1000-F45 High-pressure Oil Pipe Assembly 1I 1
46 D1000-F46 Spherical Washers 2
47 D1000-F47 8 Washer 8 2
48 D1000-F48 Clamping Plate Of Injector WHHa ER 2
49 D1000-F49 High-pressure Oil Pipe Assembly T BEREAL | 1
50 D1000-F50 Fixture Block I Jek | 1
51 D1000-F51 Fixture Block II JeAR Il 1
52 D1000-F52 Cushion EARER 2
53 D1000-F53 M6 Hexagon Flange Nut NAEZEEEMe 5




FIG7. COOLING AND LUBRICATION SYSTEM -G

D1000

. RALEE RS

Cooling and lubrication system

POS| REF DESCRIPTION Bt ary
1 D1000-GO1 M6X8 Bolt N AKX EIREMEX8 4
2 D1000-G02 Air - Inlet Cover HNER 1
3 D1000-G03 M6X18 Bolt NAEZEERMEX18 8
4 D1000-G04 M6 Nut 121 M6 6
5 D1000-G05 Air Dust SRE 1
6 D1000-G06 Front Air Baffle B AUR 1
7 D1000-G07 M5X16 Bolt H24M5X16 1
8 D1000-G08 Left Air Baffle ZHRIR 1
9 D1000-G09 Left Air Baffle Assembly e RURA S 1
10 D1000-G10 Draught Plate 5| Kb 1
11 D1000-G11 Rear Air Baffle JEHE MR 1
12 D1000-G12 M6X12 Bolt NAEZEERMEX12 8
13 D1000-G13 M8X16 Bolt AR ZEERMBX16 2
14 D1000-G14 Qil Cooler Assembly HLimA AR 1
15 D1000-G15 3-Joint 39k 2
16 D1000-G16 Qil Cooler Pipe HUiRA DR E 2
17 D1000-G17 60X2.65 O Ring OZEIZ 4 E60X2.65 1
18 D1000-G18 Seat Of Oil Filter AL B 1
19 D1000-G19 2-Straight Joint 2R EBEL 2




FIG8. AIR-INLET/OUTLET SYSTEM -H
D1000

I\ EH[RRS

Air-inlet/outlet system

27| 28/ 29

30 25 4 31 32

WL

POS| REF DESCRIPTION Bt ary
1 D1000-HO1 M8 Soket Head Cap Screw N EEIREMS 2
2 D1000-H02 M8X25 Double-end Bolt TLIEHEMBX25 2
3 D1000-H03 M8X90 Hexagon Flange Bolts ANFREEIRE MBX90 4
4 D1000-H04 8 Gasket FHE8 7
5 D1000-HO5 Combination Sealing Gasket 8 BETEEES 2
6 D1000-HO6 Intake Manifold HRE 1
7 D1000-HO7 M8X30 Hexagon Flange Bolts NFEEEIREMS x 30 2
8 D1000-HO8 Air filter Gasket 1
9 D1000-H09 Cyclone Coarse Filter Cover 1
10 D1000-H10 Cyclone Coarse Filter 1
11 D1000-H11 50-70 Clamp 1
12 D1000-H12 Shell ik 1
13 D1000-H13 Sealing Ring % 1
14 D1000-H14 Filter Cover 1
15 D1000-H15 Fine Filter 1
16 D1000-H16 Coarse Filter 1
17 D1000-H17 Filter Housing 1
18 D1000-H18 119.6X3.55 O Ring O#U[E119.6X3.55 1
19 D1000-H19 Oil Baffle Disc E=h 1
20 D1000-H20 Lacquer Tray Sealing Ring SHENBHE 1
21 D1000-H21 Oil Dipstick AR 1
22 D1000-H22 3.15X1.8 O Ring OZJBE3.15X1.8 2
23 D1000-H23 Lacquer Tray Bliik: 1
24 D1000-H24 Damping Sealing Compound Gasket b 1
25 D1000-H25 8 Washer 5
26 D1000-H26 M8 Butterfly Nut 1
27 D1000-H27 Intake Manifold Ventilation Joint 1
28 D1000-H28 M8 Nut 1
29 D1000-H29 Intake Manifold Gasket HRERL 2
30 D1000-H30 M8 Gap Nut EHEHM8 4
31 D1000-H31 Gasket of Muffler Nut SHEREETRE 4
32 D1000-H32 Muffler Stud FERR R E R 4
33 D1000-H33 Muffler Assembly iz haake2=904 1
34 D1000-H34 Gasket of Exhaust Pipe HRE®RL 2




. HERREG

21 20

Electrical system

15

13

FIG9. ELECTRICAL SYSTEM -I

D1000

POS| REF DESCRIPTION Bt ary
1 D1000-101 Starting Switch LRI 1
2 D1000-102 Voltage Regulator TR 1
3 D1000-103 M6X14 Bolt NARZEERMEX14 2
4 D1000-104 Bracket of Voltage Regulator REMREEZR 1
5 D1000-105 M8X16 Bolt NAEZEERMBX16 2
6 D1000-106 Wiring Clip of generator PSS 1
7 D1000-107 Seat Of Generator stator REBYLETFE 1
8 D1000-108 Generator Stator REBYLETFEME 1
9 D1000-109 Generator Rotor REYFETEMAE 1
10 D1000-110 M6X16 Sunk Screw WA BERTKIEEIMEX16 3
11 D1000-111 M6X22 Bolt AR ZEERMEX22 3
12 D1000-112 M6 Soket Head Cap Screw NAEZEEEMe 3
13 | D1000-113 Pressure alarm Block HRENIRERE 1
14 D1000-114 Oil pressure alarm Outline HUhENRERR 1
15 D1000-115 Fixture of Electricity Flameout BEXEESRR 1
16 D1000-116 10 Gasket FHE10 2
17 D1000-117 10 Washer HHE0 2
18 D1000-118 M10 X 25 Soket Head Cap Screw #2#M10X35X1.5 2
19 [ D1000-119 Start motor EEHEILZM 1
20 D1000-120 Electricity Falmeout AR 1
21 | D1000-121 Flame Heater PR AR 1







